ANNUAL REPORT I

Of

Company Name: |Global Water - Palo Verde Utilities Company, Inc. ]
c/o Global Water Resources, Inc.
Mailing Add ] 21410 N. 19th Ave., Ste. 220 RECEIVED
ne ress: Phoenix AZ BY EMAIL
85027 4/15/2022, 9:05 AM
ARIZONA CORPORATION COMMISSION
UTILITIES DIVISION
Docket No.: SW-20445A |
For the Year Ended: (12/31/21
WASTEWATER UTILITY
To

Arizona Corporation Commission

Due on April 15th
Email: Util-Compliance@azcc.gov, mail or deliver the completed Annual Report to:
Arizona Corporation Commission
Compliance Section - Utilities Division
1200 West Washington Street
Phoenix, Arizona 85007

Application Type: Original Filing |
Application Date: 4/14/2022 |




ARIZONA CORPORATION COMMISSION
[...]
|Note: Total liabilities and Capital must match total assets for the beginning and end of the year!

Page 7




Global Water - Palo Verde Utilities Company, Inc.
Annual Report
Wastewater Comparative Income Statement

12/31/21
Wastewater Comparative Income Statement
Account No. Calendar Year Current Year Last Year
01/01/2021 - 01/01/2020 -
Operating Revenue
521 Flat Rate Revenues $19,769,060 $18,029,838
522 Measured Revenues 1,119,955 1,168,424
534 Rents from Wastewater Property 36,514 139,682
536 Other Wastewater Revenues 346,803 215,508
Total Revenues $21,272,332 §19,553,453
Operating Expenses
701 Salaries and Wages 4,285,922 3,888,533
704 Employee Pensions and Benefits 895,500 536,155
710 Purchased Wastewater Treatment = -
711 Sludge Removal Expense 17,873 10,920
715 Purchased Power 726,419 722,579
716 Fuel for Power Production - -
718 Chemicals 198,855 240,517
720 Materials and Supplies 33,714 27415
720.1 Repairs and Maintenance 225977 139,945
720.2 Office Supplies and Expense - -
721 Office Expense 212,905 148,369
731 Contractual Services -Engineering - e
732 Contractual Services - Accounting 337,853 311,902
733 Contractual Services - Legal 192,834 138,337
734 Contractual Services - Management Fees - -
735 Contractual Services - Testing 51,994 39,882
736 Contractual Services - Other 685,229 672,698
740 Rents - Building 89,901 81,826
742 Rents - Equipment 17,858 18,141
750 Transportation Expenses 147,452 126,678
757 Insurance - General Liability 278,683 218,826
758 Insurance - Worker's Compensation 44,143 43,061
759 Insurance - Other - -
760 Advertising Expense 18,411 15,189
766 Regulatory Commission Expense - Rate Case = ”
767 Regulatory Commission Expense - Other 39,632 37,678
770 Bad Debt Expense 40,109 93,714
775 Miscellaneous Expense 1,383,872 1,283,399
403 Depreciation Expense (From Schedule AR4) 4,568,359 4,397,768
408 Taxes Other Than Income 92,701 92,441
408 Taxes Other Than Income - -
408.11 |Property Taxes 1,299,837 1,237,301
408.12  |Payroll Taxes 265,699 229,101
408.13  |Other Taxes and Licenses 591 -
409 Income Taxes 1,173,149 1,174,493
Total Operating Expenses §17,325,472 $15,926,867
Operating Income / (Loss) §3,946,859 $3,626,586
Other Income / (Expense)
414 Gain (Loss) on Dispositions (435) (548,586)
419 Interest and Dividend Income 289 826
421 Non-Utility Income - 2
426 Miscellaneous Non-Utility (Expense) (977) 174,176
427 Interest (Expense) (36,540) (49.136)
Total Other Income / (Expense) ($37,662) (8422,720)
Net Income / (Loss) $3,909,197 3,203,866

Instructions: Fill out the Grey Cells with the relevent information. Input 0 or none if there is nothing recorded

in that account or there is no applicable information to report.

Page 8




Global Water - Palo Verde Ultilities Company, Inc.
Annual Report
Full time equivalent employees

12/31/21

Full time equivalent employees

Direct Company Allocated Outside service [ Total
President 0.0 0.5 0.0 0.5
Vice-president 0.0 3.1 0.0 3.1
Manager 0.0 0.5 0.0 0.5
Engineering Staff 0.0 3.8 0.0 3.8
System Operator(s) 0.0 21.2 0.0 21.2
Customer Service 0.0 4.0 0.0 4.0
Accounting 0.0 3.6 0.0 3.6
Business Office 0.0 4.7 0.0 4.7
Rates Department 0.0 0.5 0.0 0.5
Administrative Staff 0.0 7.6 0.0 7.6
Other 0.0 0.0 0.0 0.0
Total 0.0 49 .4 0.0 49.4

Instructions: Fill out the Grey Cells with the relevant information. Input 0 or none if there is nothing recorded in that
account or there is no applicable information to report. A full-time employee is based on 2080 total hours per year.

Please calculate partial employees using 2080 hours.

Page 9




Global Water - Palo Verde Utilities Company, Inc.
Annual Report
Supplemental Financial Data (Long-Term Debt)

12/31/721
Supplemental Financial Data (Long-Term Debt)
Loan #l Loan #2 Loan #3 Loan #4

Date Issued N/A N/A N/A N/A
Source of Loan N/A N/A N/A N/A
ACC Decision No. N/A N/A N/A N/A
Reason for Loan N/A N/A N/A N/A
Dollar Amt. Issued N/A N/A N/A N/A
Amount Outstanding N/A N/A N/A N/A
Date of Maturity N/A N/A N/A N/A
Interest Rate N/A N/A N/A N/A
Current Year Interest N/A N/A N/A N/A
Current Year Principal N/A N/A N/A N/A
[Meter Deposit Balance at Test Year End: | $0 |

[Meter Deposits Refunded During the Test Year: | $0 |

List all bonds, notes, loans, and other types of indebtedness in which the proceeds were used in the provision
of public utility service. Indebtedness incurred for personal uses by the owner of the utility should not be
listed. Input () or none if there is nothing to report for that cell.

Page 10




Global Water - Palo Verde Utilities Company., Inc.
Annual Report
Wastewater Utility Plant Description

12/31/21
| Wastewater Utility Plant Description

Name of System: [Global Water-Palo Verde Utilities Company Inc (North]

Wastewater Inventory Number (if applicable): 105228

Type of Treatment Other

Design Capacity of Plant (Gallons per day) 12,000,000

LIFT STATION FACILITIES
Quantity of | Horsepower | Rated Capacity Per Wet Well Year

Location Pumps Per Pump Pump (GPM) Capacity (gals) | Constructed
McDavid 2 70 650 15000 2005
Cobblestone 2 18 1200 8900 2003
Tortosa 2 5 300 10300 2005
Maricopa Groves 2 34 750 24600 2004
Alterra 2 15.4 690 13200 2005
Rancho El Dorado 3 15 1100 23095 2003
Palo Verde WRF 4 34 2350 328000 2006
Smith Enke 4 10 900 5880 2018
0 0 0 0 0 0

0 0 0 0 0 0

0 0 0 0 0 0

0 0 0 0 0 0

0 0 0 0 0 0

0 0 0 0 0 0

0 0 0 0 0 0

0 0 0 0 0 0

FORCE MAINS
Size Material Length (Feet)

4 inch Unknown 36

4 inch DIP 13

6 inch DIP 99

8 inch PVC 2,000

§ inch PVC 23.500

10 inch DIP 65

10 inch PVC 6.300

12 Inch Unknown 60

12 Inch PVC 1,500

14 inch Unknown 3

14 inch PVC 8.000

16 inch DIP 187

18 inch Unknown 174

18 inch DIP 17

20 inch Unknown 225

24 inch DIP 942

24 inch PVC 5.600

30 inch Unknown 10

30 inch DIP 50

Unknown Unknown 2.999

NA NA 0

NA NA 0

NA NA 0

NA NA 0

NA NA 0




MANHOLES CLEANOUTS

Type Quantity Quantity

Standard 4,331 55

Drop 45

ol|lo|o|

Instructions: Fill out the Grey Cells with the relevent information. Input 0 or none if there is nothing recorded in that
account or there is no applicable information to report. Copy and paste this sheet as many times as is necessary.

Page 11




Global Water - Palo Verde Utilities Company, Inc.

Annual Report

Wastewater Utility Plant Description (Continued)

Wastewater Utility Plant Description (Continued)

SERVICES/LATERALS
Size (inches) Material Quantity
4 SDR 35 PVC 391
4 Unknown 23,550
G SDR 35 PVC 13
G Unknown 23

COLLECTION MAINS
Sizes (inches) Material Length (feet)
4 PVC 733
6 Unknown 98
6 PVC 3,200
6 Ductile Iron (DIP) 160
8 PVC 841,900
8 Ductile Iron (DIP) 4,400
8 ABS 24
8 PVC 1,400
10 PVC 50,600
10 Ductile Tron (DIP) 264
13 PVC 73,900
12 Ductile Iron (DIP) 1,600
15 PVC 17,400
Unknown Unknown 799
16 PVC 22
18 PVC 8,900
18 Ductile Iron (DIP) 162
18 HDPE 2,500
21 PVC 547
24 PVC 37,900
24 Ductile Iron (DIP) 641
24 HDPE 16,300
2 HDPE 1,700
30 PVC 9,000
30 Ductile Tron (DIP) 1,800
30 HDPE 14,700
36 PVC 28,700
36 HDPE 2,400
42 PVC 228
42 HDPE 5,300
48 PVC 4.500
48 Unknown 19
Unknown PVC 7.100




Page 12

Global Water - Palo Verde Utilities Company, Inc.

Annual Report

Wastewater Utility Plant Description (Continued)

[

Wastewater Utility Plant Description (Continued)

|

For the following five items, list the utility owned assets in each category for each system.

SOLIDS PROCESSING
AND HANDLING
FACILITIES

Belt Press x2, Conveyor Systemfor Bio-solids x2. Influent Trash removal Auger x3, Washer compactor x1,
Grit Classifier x2, Conveyor for grit/trash x1, Bar screen at influent lift station x1.

DISINFECTION
EQUIPMENT
(Chlorinator, Ultra-Violet,

Trojan UV Module x4, Chlorination

FILTRATION
EQUIPMENT (Rapid
Sand, Slow Sand,
Activated Carbon, Etc.)

10 MGD Disc Filters x2

STRUCTURES
(Buildings, Fences, Etc.)

Office/Lab/Storage = 1500 sq ft x1, Blower Building = 1400 sq ft x1, Headworks Building = 2800 sq ft x1,
Clarifier Tanks x3, IFAS Treatment Trains x2, Blower/ Solids Handling Building = 2400 sq ft x1, Masonry
Walls = 1878 ft, Connex STorage COntainers x2, Masonary Block wall at CObblestone LS, Groves LS,
RED LS, Smith ENKE LS, Tortosa LS, Chain Link = 2450 ft, McDavid LS Chain link fence.

Other (Laboratory
Equipment, Tools,
Vehicles, Standby. Power
Generators, Ete.)

Odor Control Scrubbers x6, Chlorination injection x1, Bisulfite injection system x1, Polymere injection
system x1, 1500kW generator x2, 350kVa Generator x2, 80kVa Generator x2, 60kVa Generator x2, Hach
Water Test kit (DR2000) x2, Chevy 1500 x1, Ford Fusion x1, Ford F150 x4, Tacoma x3, Honda Civic x1,
Ford Explorer x2, Ford F350 x2, Ford Escape x1, Vactor Truck x2, Kenworth Roll Off Truck x1, Roll off
Flat Bed x1. 20CY Roll off container x7, 30CY Roll off conatainer x3. Diesel Pumns x3. Mobile Air

Instructions: Fill out the Grey Cells with the relevent information. Input 0 or none if there is nothing recorded in that account or there
is no applicable information to report. Copyv and paste this sheet as many times as is necessary.

Page 13



Global Water - Palo Verde Utilities Company, Inc.
Annual Report
Wastewater Utility Plant Description

12/31/21
Wastewater Utility Plant Description |
Name of System: |Global Water-Palo Verde Utilities Company Inc (SW) |
Wastewater Inventory Number (if applicable): Global Water - Palo Verde Utilities Company Inc (SW)
Type of Treatment Other
Design Capacity of Plant (Gallons per day) 1,000,000
LIFT STATION FACILITIES
Quantity of | Horsepower | Rated Capacity Per Wet Well Year
Location Pumps Per Pump Pump (GPM) Capacity (gals) | Constructed
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
0 0 0 0 0 0
FORCE MAINS
Size Material Length (Feet)
0 0 0 0
0 0 0 0
0 0 0 0
0 0 0 0
0 0 0 0
0 0 0 0
0 0 0 0
MANHOLES CLEANOUTS
Type Quantity Quantity

Standard 59 15
Drop 0 0

0

0

Note: If you are filing for more than one system. please provide separate sheets for each system.

Instructions: Fill out the Grey Cells with the relevent information. Input 0 or none if there is nothing recorded in that
account or there is no applicable information to report. Copy and paste this sheet as many times as is necessary.

Page 11b




Global Water - Palo Verde Utilities Company, Inc.

Annual Report

Wastewater Utility Plant Description (Continued)

SERVICES/LATERALS
Size (inches) Material Quantity
4 NA 1
0 0 0
0 0 0
0 0 0

Wastewater Utility Plant Description (Continued)
GRAVITY MAINS
Sizes (inches) Material Length (feet)
8 Ductile Iron (DIP) 336
8 PVC 1,800
10 PVC 2,100
12 PVC 819
12 HDPE 174
15 PVC 1,400
15 HDPE 225
18 PVC 988
30 PVC 2,800
30 HDPE 2,500
36 HDPE 2,400
42 HDPE 5,300
48 HDPE 6,600
0 NA 0
0 NA 0

For the following five items, list the utility owned assets in each category for each system.

SOLIDS PROCESSING
AND HANDLING
FACILITIES

Influent Trash Removal Auger, Grit Classifer, Conveyor for grit/trash

DISINFECTION
EQUIPMENT
(Chlorinator, Ultra-Violet,
Etc.)

1-Low Pressure High Intensity UV System

FILTRATION
EQUIPMENT (Rapid
Sand, Slow Sand,
Activated Carbon, Etc.)

2-1.0 MGD Sand Filter

STRUCTURES
(Buildings, Fences, Etc.)

1-Office/Lab Storage, 1-SBR Blower Building, Block Wall around Odor Control and Filtration, Headworks
Building, Belt Press Building

Other (Laboratory
Equipment, Tools,
Vehicles, Standby, Power
Generators, Etc.)

NA

|Note: If vou are filing for more than one system, please provide separate sheets for each system.

Instructions: Fill out the Grey Cells with the relevent information. Input 0 or none if there is nothing recorded in that account or there
is no applicable information to report. Copy and paste this sheet as many times as is necessary.

Page 12b




Global Water - Palo Verde Utilities Company, Inc.

Annual Report
Wastewater Flows

12/31/21

Wastewater Flows
Total Monthly
Number of | Sewage Flow | Sewage Flow on | Purchased Purchased
Month Services (Gallons) Peak Day Power Experlse1 Power (kWh)®
January 22,732 100,169,000 3,900,000 $58.867 577,109
February 22,951 92,523,000 3,769,000 61,233 599,082
March 23,187 103,054,000 3,677,000 62,105 611,100
April 23,373 100,793,000 3,742,000 62,862 617,363
May 23,616 101,488,000 3,664,000 65,365 312,967
June 23,726 97,668,000 3,535,000 59,617 587,324
July 23,884 105,119,000 4,141,000 59,688 579,230
|August 23,959 107,255,000 4,367,000 63,439 629,465
September 24,023 100,997,000 3,719,000 60,223 575,486
October 24,152 102,843,000 3,721,000 57,190 549,721
November 24,235 103,177,000 4,306,000 59,742 386,486
December 24,346 104,535,000 3,860,000 58,768 564,813
Totals 1,219,621,000 46,401,000 $729,098 6,590,146
Provide the following information as applicable per wastewater system:
Method of Effluent Disposal Discharge to wash and reuse
Groundwater Permit Number NA
ADEQ Aquifer Protection Permit ("APP") Number 105228
ADEQ Reuse Permit Number R106345
EPA NPDES Permil Number AZ0025071
APP Effluent Treatment Requirement (Class)? Class A+
Permitted Flow Rate 5 MGD
Permitted Organic Capacity 5 MGD
Hydraulic Capacity 5 MGD
Type of Biological Treatment [IFAS
In the space below, list all violations within the past 12 months:
No violations within the last 12 months.
[Note: If you are filing for more than one system, please provide separate sheets for each system. i

1 Enter the total purchased power costs for the power meters associated with this system.
2 Enter the total purchased kWh used by the power meters associated with this system.

Instructions: Fill out the Grey Cells with the relevent information. Input 0 or none if there is nothing recorded in
that account or there is no applicable information to report.

Page 14




Global Water - Palo Verde Utilities Company, Inc.

Annual Report
Wastewater Flows

12/31/21

Wastewater Flows
Total
Number of Monthly Sewage Flow on Purchased Purchased

Month Services | Sewage Flow Peak Day Power Expense'| Power (kWh)*

January 0 0 0 30 0
February 0 0 0 $0 0
March 0 0 0 $0 0
April 0 0 0 $0 0
May 0 0 0 $0 0
June 0 0 0 $0 0
July 0 0 0 $0 0
August 0 0 0 $0 0
September 0 0 0 $0 0
October 0 0 0 $0 0
November 0 0 0 $0 0
December 0 0 0 $0 0
Totals 0 0 $0 0

Provide the following information as applicable per wastewater system:
Method of Effluent Disposal
Groundwater Permit Number
ADEQ Aquifer Protection Permit ("APP") Number
ADEQ Reuse Permit Number
EPA NPDES Permil Number
APP Effluent Treatment Requirement (Class)?

Permitted Flow Rate

Permitted Organic Capacity

Hydraulic Capacity

Type of Biological Treatment

Discharge to wash and reuse

NA

P-105668

Class A+
1 MGD
1 MGD
1 MGD

[Sequenced Batch Reactor (SBR)

In the space below, list all violations within the past 12 months:

No violations within the last 12 months. Not Constructed.

[Note: If you are filing for more than one system, please provide separate sheets for each system.

1 Enter the total purchased power costs for the power meters associated with this system.

2 Enter the total purchased kWh used by the power meters associated with this system.

Instructions: Fill out the Grey Cells with the relevent information. Input 0 or none if there is nothing recorded
in that account or there is no applicable information to report.

Page 14b




Global Water - Palo Verde Utilities Company, Inc.
Annual Report

Other Wastewater System Information

12/31/21

Other Wastewater System Information |

Provide a calculation used to determine the value of one wastewater equivalent residential connection (ERC).
Use one of the following methods:

If actual flow data are available from the preceding 12 months, divide the total annual single family

(a) residence (SFR) gallons sold by the average number of single family residence customers for the same
period and divide the result by 365 days.
(b) If no historical flow data are available, use:
ERC = ( Total SFR gallons treated (Omit 000) / 365 days / 280 gallons per day )

For wastewater only utilities:

Subtract all general use and other non residential customer gallons from the total gallons treated. Divide the

remainder (SFR customers) by 365 days to reveal single family residence customer gallons per day.